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Applicant information
o R

Name of samples: Rechargeable Li-ion Battery

FE AR B LA

Type/ Model:

72 e L18D6PD1 11.46V 4190mAh/4080mAh (TYP/MIN) 48Wh

Lithium content:: —

B

Trade mark: —

e B«

Commission by: Sunwoda Electronic Co., Ltd.

TAEHAL: JREE IK HL - e 3 A7 PR W)

Commissioner address: | Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive

THE AL L Building, No.2 Yihe Road, Shilong Community, Shiyan Street, Bao'an
District, Shenzhen City, Guangdong Province, P.R. China
)R B BRI 5% DO E T TE A A XU R 2 5 47 SR 1 L 2HEA-BIX,
214D IX 3-9%

Factory: Sunwoda Electronic Co., Ltd. Sixth Branch

AR Jo R I H, 1 I 3 A7 PR w25 78 23

Factory address: Northeast of Intersection of Keyu Road and Tongguan Road, Gongming

A ik Street, Guangming New District, Shenzhen City, Guangdong Province, P.R.
China
] 2R RYI T YR R IX A BT E R HE B 5 R E A2y b A L

Appearance: Black

FE AL A

Sample status: Good

FEGARES : TehF

Package of goods: Carton

FEmAMELEE W]

Quantity of sample:

BE SR Hpes

Sample identification: b1#~b16#

FERARIRT 5 cl1#~c25#

Receiving date:

BERE 2018-07-18

Completing date:

Conclusmnléuug

The submitted samples comply with the requirements of UNITED,
The Sixth Revised Edition Of The Recommendations On The Transport
Of Test And Criteria(ST/SG/AC.10/11/Rev.6 Section 38.3)

FEMFFA A E COCTaRitemp iy W MprET M) 2751887
Seal/# 536 %
Date of issue:

Approved : Reviewed : Tested :
i - =7
e ﬁ)’ﬁzji i Wg@' w7
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Test Conclusionill]iz £ &
No. Name of test Test result Conclusion | Remarks
_— _— X HVE
g | MHRTE 44 FR MAA S5 R AL SR
Altitude
1 simulation See Appendix 1 P
e AR
Thermal test
2 i i See Appendix 2 P
T 5 1A
Vibration
3 - See Appendix 3 P
) .
The submitted samples
comply with the
requirements of
Shock UNITED NATIONS
4 i Section 38.3 Of The Sixth | See Appendix 4 P
i Revised Edition Of The
Recommendations On
The Transport Of
External Dangerous Goods,
Short-circuit Manual Of Test And .
5 o Criteria(ST/SG/AC.10/11/ | S€€ Appendix 5 P
AR LS Rev.6 Section 38.3)
FEMFFE G E G T ek
Crush Bepiatn @t g
rus FRUETA) ST .
- 38 .39 [ SR See Appendix 6 P
6
Impact
See Appendix 6 N/A
o
Overcharge
7 i See Appendix 7 P
i FE R
Forced discharge
8 X See Appendix 8 P
Gt GEN
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Photos of samples and markings
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Battery (L18D6PD1 11.46V 4190mAh/4080mAh (TYP/MIN) 48Wh )

Date: 20180716
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Photos of samples and markings
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+ATL 7.814h 3 S2v-
€ Fa8831
- REZEOS

T T

= =4
= ~
o 3
S B
=2 =
2 a
& &
e e

{
{

S manmmmammEmmnm

%1III|II|I|!I||||||

wwooL oz

jl(!|]ll|||IIII|IIII|HH[I.H

ww oL 0z 0 ov 0S

[T
oy 0S




WErnm

PRI S B AT R AT

Shenzhen Precise Testing Technology Co., Ltd

Report No.: S-18070072 Page 6 of 15
Appendix 1
by 1
Tﬁ%%'i;fgs Altitude simulation
MRS e
fe JE AL
11 Test procedure
M5 R
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at
ambient temperature (20£5°C).
TS FRI S AT H M AAE R BRI 2 (2025 °C) T, fBARAE/NT 55T 11.6kPaff) 71 T /b 78 /Iif
1.2 Sample status
FEAIRZS
b1# ~ b4#, at first cycle in fully charged states;
b1# ~ ba#, fEH—MEM BT
b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, 1L T MEM T A,
1.3 Re‘sult
MR S5 R
Sample No. Mass loss Residual Test
B Before Testill i After Testil 5 BRI OCv | result
(M<1g: 05% %U%EEHE \(I}_\[“lfiéu
(=290%)
Mass Voltage Mass Voltage 19sM<759:0.2%
RERUR: | TR | BERITRG) | TREOIE | \7sg 0.1%)
(9) V) (V)
b1# 221.80 12.990 221.78 12.965 0.009 99.81 o
b2# 222.62 12.991 222.61 12.966 0.004 99.81 0]
b3# 222.46 12.997 222.45 12.972 0.004 99.81 0]
b4# 221.66 12.995 221.64 12.970 0.009 99.81 o
b5# 222.24 12.992 222.22 12.967 0.009 99.81 0]
b6# 222.10 12.995 222.09 12.970 0.005 99.81 o
b7# 221.83 12.990 221.82 12.966 0.005 99.82 0]
b8# 222.45 12.995 222.44 12.971 0.004 99.82 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

vE: L- )s; V- #5; D- fEfks R- 13

F- ok O- kit EHER. k. BB, Tk
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Appendix 2
fk 2
Test ltems | Thermal test
MRITE | iR
11 Test procedure
ML B
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes in 30 minutes, This procedure is to be
repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5C).
W AT F VA IR L 7242 C [ 564 FIEAEA D T8I, S8, FEIRE-40+2°C & FIEAEA D
T6AN/INEF, PN IR (8] 1] B s K 9 30min, B 2 # A HIRDIRE R0k, R )5, ¥IHAEREIRE A
2045°CHIZEAT I E 244 /N
1.2 Sample status
FERES
b1# ~ b4d#, at first cycle in fully charged states;
b1# ~ bad#, 1E5 — MEHTE T
b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, 7£5 L+ MEM TR
1.3 Result
M5 R
Sample No. Before Testill i i After Testillli® )5 Ma;s Loss Residual Test
FEMmdm 5 JRE AR OCV result
Mass Voltage Mass Voltage (M<1g: 0.5% Pl A HE MR 25
BEOLREL | FFERMUR | RERRBRR | FFERHUR . (200%)
V) M>75g: 0.1%)
b1# 221.78 12.965 221.76 12.748 0.009 98.33 (0]
b2# 222.61 12.966 222.58 12.748 0.013 98.32 (0]
b3# 222.45 12.972 222.45 12.753 0.000 98.31 (0]
ba# 221.64 12.970 221.63 12.753 0.005 98.33 (0]
b5# 222.22 12.967 222.21 12.753 0.005 98.35 (0]
b6# 222.09 12.970 222.09 12.749 0.000 98.30 (0]
b7# 221.82 12.966 221.81 12.751 0.005 98.34 (0]
b8# 222.44 12.971 222.42 12.756 0.009 98.34 (0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

vE: L- WR; V- S D- ks R- B3

F-fEk; O- Tl JoHF <. ek, Lacd. JokK.
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Appendix 3
bk 3
Test ltems | Vibration
MTE | =3
11 Test procedure
M0 %
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.
A FEEORT F M A [ b 2 AR AR IR B B I G 1L, AREITFERIRS) . IR LR, PA7THZIE In £
200Hz, SRJGHIRA RIRTHZN—MEIR, — DMEFEE5 73 B BET I A R A =
HARFEE T EE 1290, 34NN,
1.2 Sample status
FEmARES
b1# ~ b4d#, at first cycle in fully charged states;
b1# ~ ba#, fEH—NMEN TR
b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, 1E58 1L+ MEHM 8 2T
1.3 Result
ML
Sample No. Mass loss Residual Test
RE S B Before Testil| i Hif After Testillif J5 PREBIR & ocy i re ?:ilt
(M<1g 05% /T[Jé‘?EEHS Ux“‘bfﬁftl%
: 0. .
Mass Voltage Mass Voltage 1g<M<75g: 0.2% (290%)
FERTUR | TR | BERSE | JTERHE M>75g: 0.1%)
(g) (V) (9) (V)
b1# 221.76 12.748 221.75 12.738 0.005 99.92 (0]
b2# 222.58 12.748 222.57 12.739 0.004 99.93 (0]
b3# 222.45 12.753 222.40 12.744 0.022 99.93 (0]
ba# 221.63 12.753 221.62 12.743 0.005 99.92 (0]
b5# 222.21 12.753 222.20 12.743 0.005 99.92 (0]
b6# 222.09 12.749 222.06 12.740 0.014 99.93 (0]
b7# 221.81 12.751 221.81 12.741 0.000 99.92 (0]
b8# 222.42 12.756 222.40 12.747 0.009 99.93 (0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L e

V- H; D- iR R- B F- ks O- e, Josb <. k. . kK.
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Appendix 4
by 4
Test ltems | Shock
WATE | b
11 Test procedure
M5

Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected
to a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large
cells may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn

(or Acceleration(gn)= |

U ) which is smaller) and pulse duration of 6 milliseconds, large batteries

shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= m,which is
smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks

DARSTiT 6 22 8 R (A A RO R FL YA it R B IC3R T o X B1 R RS DA B 0 150gn ) 2 TE 5 N
R T, BRI 6 AD, KT HURN I 32 i KNI JEES0gn AT ik FF SIS [R] 141 224D ) IE 528 v o

H L 12 B A R 50gn (55 o) by e /IMEL ) RN S I 1)1 1 B 1 2 T e o o 45
A HhL LY 2L A A AR 3 A Pt 22 o7 [ 0E 7 T35 = Uk, RS AE IR T T4 = K
i, MR8V

1.2 Sample status

FEAIRAS

b1# ~ b4d#, at first cycle in fully charged states;

b1# ~ ba#, L5 —MEM T2 7 s

b5# ~ b8#, after 50 cycles ending in fully charged states;

b5# ~ b8#, 1L LT MEM T
1.3 Result

P 45

Sample No. Mass loss Residual Test
2 Before Testill i i After TestllliJ5 JREARR ocv _result
(M<1g: 0.5% %U%E?HS ks B
\I\/Eluassa Voltage ‘ MassE Voltage 1gsM<75g: 0.2% (290%)
FE b & VAR VS Femu i | JFESHER M>75g: 0.1%)
(9) (V) (9) V)

b1# 221.75 12.738 221.75 12.738 0.000 100.00 o
b2# 222.57 12.739 222.55 12.738 0.009 99.99 o
b3# 222.40 12.744 222.40 12.744 0.000 100.00 o
ba# 221.62 12.743 221.62 12.743 0.000 100.00 o
b5# 222.20 12.743 222.18 12.742 0.009 99.99 o
b6# 222.06 12.740 222.06 12.739 0.000 99.99 0]
b7# 221.81 12.741 221.79 12.741 0.009 100.00 o
b8# 222.40 12.747 222.40 12.747 0.000 100.00 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

ME: L- s V- #FRG D- A R- BRR; F- kG O- R, EHER. BRI EBER. TR
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Appendix 5
b4k 5
Test ltems External short circuit
It 5 SRR
1.1 Test procedure
M0 R
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.
TRFFIRIG I R A EAEST+4°C, DU S BRI RE il AN RIR A BI5744°C, R )5, ELIRE
T R HIE A NT 0 A BRUS 2R At e, A5 FELES B FRLI PR A0 R B2 VK R 3 5744 °C 2 5 PR
AN RAE, 0 RS B A L AT — 2 M 6NN A BE T S
1.2 Sample status
FERES
b1# ~ b4#, at first cycle in fully charged states;
b1# ~ ba#, 15— MEHR TR FHL;
b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, 1L Lt MEM T AT
13 Result
M ZS
Sample No. Max. External Temperature Test result Remark
FE ToE i 2R T A i B2 M gh A &1
(C)
b1# 57.6 o
b2# 57.4 o
b3# 57.5 o
b4# 57.8 o
b5# 57.4 o
b6# 57.8 o
b7# 57.4 o
b8# 57.6 o

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no
Over temperature

e D- iR R- R F- ks OT— @id170°C; O- k. . g k. AEE170°C
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Appendix 6
bk 6

Test Items Crush #tJE/Impact f& i
M H
1.1 Test procedure
a2
Crush ¥fIE

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure

shall be released.
P LS 2L P S P AP T T 55 s o 55 S 250 — N Al L DA 1.6em/s R 1818
BEAT, BELE T =ANES S E ik

(@)fEF J1i& %] 13kN+0.78kN;

(b) it & Fi L o 22 /D IA ] 100mV;

(c) Ha v J5 i Al ) LA AR T 22750 %
— HIkFIH ARy, BRI 100 mVEE Bl S EIE50%, TS IER .
Impact 7

(applicable to cylindrical cells not less than 18mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm * 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm
at the intersection of the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass.
The vertical track or channel used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm £ 0.1 mm diameter curved
surface lying across the centre of the test sample. Each sample is to be subjected to

only a single impact.
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Appendix 6
i 6
Test Items Crush #tJE/Impact f& i
DT H
Cells and component cells meet this requirement if their external temperature does
not exceed 170°C and there is no disassembly and no fire during the test and within
six hours after this test.
(EH T EARANTA8Z KA BAETE Bt ) K o it B 4 HIBAE i P I8 — >~ b,
HYPHPAT TR G A, B —EARN15.8 mm £ 0.1 mmFI316 RGN REHE Hidth
FOAE . ARG, B EN9.1 kg £ 0.1 kgl A 61£2.5 e s T Tl RE . FE
A EREAT RIS, HAMRIRE N AT 170°C. HiRIEE R G612 W, BRI
fith s Tk KM B KE .
1.2 Sample status
FE GRS
c1# ~ c5#, at first cycle at 50% of the design rated capacity;
C1# ~ cb#, 1E58— MEH50% HIFIE A& ;
1.3 Result
MRS
Sample No. Max. External Temperature Test result Remark
FE S ToF ot 2 T e el M ah #iE
(C)
cl1# 23.6 o
c2# 23.7 (0]
c3# 23.8 (0]
ca# 23.9 (0]
c5# 23.5 (0]

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

vE: D- ik R- BHEY

F- fgk: OT- Eid170°C: O-Tfiffk. ok, Alid170C
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bk 7
Test ltems Overcharge
T H i E R
11 Test procedure
AP IR
When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or
22V, whichever is less. When the manufacturer’'s recommended charge voltage is more than
18V, the charging voltage of the test shall be 1.2 times maximum charge voltage. The charging
current is 2 times of the maximum charging current recommended by the manufacturer.
AR A 8 F L AN IS 18V, AT /) 78 L L S B R AR T 205 8 B K78
HLR B 222V, B BN . W) SR R i i B 18, SRR RN %O 1.26%
] Fbr e R R L R . LRI ) SRR 1 d oK 78 H B 21 o
1.2 Sample status
FEmARES
b9# ~ b12#, at first cycle in fully charged states;
bO# ~ b12#, fE5 — MEMTEETTH:
b13# ~ b16#, after 50 cycles ending in fully charged states;
b13# ~ b16#, 1L LT MEMTEEFEH;
1.3 Result
4k
Sample No. Voltage Before test(V) Test result Remark
FE WA HTTT 28 FE (V) M A R w1
bo# 13.010 0]
b10# 13.008 0]
b11# 13.006 0]
b12# 13.011 o
b13# 13.005 o
b14# 13.002 o
b15# 13.006 0]
b16# 13.007 0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

TE:  D- ks F- Rk O-E#AE. Tole K.
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bk 8
Test ltems Forced discharge
It 5 i il TR HE
1.1 Test procedure
M0 R
Each cell shall be forced discharged at ambient temperature by connecting it in series
with a 12V D. C, power supply at an initial current equal to the maximum discharge
current specified the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval(in hours) equal to its rated
capacity divided by the initial test current(in ampere).
1E205°C PRI T, B BN HUEIE AR 1 2V B F VR AT s il s, e B YR
SRR FOE AR FRIR I ) R I S RS R IR, R ) DB 2 B A LA
1.2 Sample status
FEmRES
c6# ~ c15#, at first cycle in fully discharged states;
c6# ~ c15#, 1E5 —MEM e TR ;
c16# ~ c25#, after 50 cycles ending in fully discharged states;
c16# ~ c25#, 7E5 T HAMEH 56 2780 s
13 Result
Mk 45
Sample No. Voltage Before | Test result Sample No. Voltage Before Test result
FFE it 2 test Mk g R it 2 test MR 55
AT 2% HE DA HTIT 2% H %
V) (\)
c6# 3.307 0] c16# 3.305 0]
cT# 3.328 o c17# 3.326 o
c8# 3.322 o c18# 3.329 0]
co# 3.316 0] c19# 3.334 0]
c10# 3.321 o c20# 3.308 0]
cl11# 3.319 o c21# 3.308 0]
cl12# 3.315 0] c22# 3.322 0]
c13# 3.322 0] Cc23# 3.325 o
cl14# 3.325 0] c24# 3.309 o
c15# 3.319 o c25# 3.309 o

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- fifthks F- oK OLfAE. Joke k.
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Attention

1. R ETAMBA BT HE" LK.

The test report is invalid without the official stamp of the lab.

2. REAXLRFPEER, FAEHSHE G AR,
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. FiRELHMN. FEAELTR.

The test report is invalid without the signature of ratifier, reviewer.

4. FHREHRBTLK.

The test report is invalid if altered.

5. fnRRE ST B AN TR E R RE R, LRI E 7 AU
If any test method is deviation from the designated test method, must be commented in
the test data sheet.

6. XRMMEFAF AW, NMNTREREZ HEHIRARIEARE .

Obijections to the test report must be submitted to lab within 15 days.

7. KAREDTIERFE S DT .

The test report is valid for the tested sample only.

8. ﬁﬁﬂﬂ%%*“N/A”%ﬂ_{‘“z:iﬁ}ﬂ u’ “P”%Z]_:\‘“Eﬂ‘uy “Fui%z—‘_\.“z:ﬁﬁuo
As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.

1l

PRI it 2% SRR I ARA IR 2 7]

Shenzhen Precise Testing Technology Co., Ltd.

BRI 5% XA a e A e sk XEATES 2 5 A Bk 1-2 1%

1-2 floor, building A, No.2,Yihe Rd., Shilong Community, Shiyan Street, Baoan
District, Shenzhen City, China

TEL: 0755-23084910

E-mail: precise@ptl-global.com

URL: http://www.ptl-global.com

***T&%éﬁﬁﬁ***
***END***
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47115 E. Company information
JRHE 1% HLF R A IR 5] SUNWODA Electronic Co.,Ltd.
URYINNETELEDCA T A TRAL X BIURIES 2 1520 B8 1 BE. 2 B8 A-B IX. 2 JE D X9
oo Vi) £ Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road. Shilong Community, Shiyan Street, Bao'an District. Shenzhen City.
Guangdong Province, P.R. China
13823288548 Xiangjing@sunwoda.com www.sunwoda.com
JRHE T4 BT I BR A 5] 55757 A 7] Sunwoda Electronic Co., Ltd. Sixth Branch
IR HR L 2R A A IR S B BT X B 7 R B 5 R W K AT 4 2R 4E Northeast of
T A Intersection of Keyu Road and Tongguan Road, Gongming Street, Guangming New
Manufacturer District, Shenzhen City, Guangdong Province,P.R.China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
P RGN S LB AR A PR A Shenzhen Precise Testing Technology Co .,Ltd
Uﬂﬂ%g PRI 2 X AT A AL AT A DK TR AR TS IX 05 U1 C X
est la
0755-23406061 gongming@ptl-global.com www.ptl-global.com
{5 S Battery information
AR RS F Ll Rechargeable o Lenovo
Name Li-ion Battery Brand "
GtRe [ Ga I B =
Type L18D6PD1 Original tested type L18D6PDI
— i e L. raala L
PRRRELER (V) 11.46 EIL/RETE 4190mAh 48Wh
Nominal voltage Capacity/energy
ik ] 78 B 2 T Lt 2 #E () /
Description Rechargeable Li-ion battery Li content
it (kg) 0.223 A SREIBILAP5E black plastics
Mass e Appearance cement shell
TiK{ZE B Test information
AR ; AR E AW R .
2 2018-08-
Original test report No. S18RNE Date of test report G508

TR IR R Tk Temati i sy g Mbsdk 7

TR AFDEE 38.3 7 UNITED NATIONS "Recommendations on 10/1
Teststandard | the TRANSPORT OF DANGEROUS GOODS" Manual STRGML0F 1 RevA
of Tests and Criteria 38.3
T.1 f RERLL A T.2 I8 HE A4 Passed
Altitude simulation A Passed Thermal test At Passe
T.3 #RBhill i A T.4 M, i o
Vibration Re Fassed Shock =% Passed
T.5 FhER4E B il T.6 FIE A4 Passed
External short circuit frffs Passed Crush % Passe
T7 EERH S T.8 S e -
Overcharge Fri Passed Forced discharge A Passed
38.3.3 () / 38.3.3(g) /

TR A TR A
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4 B F Sample Picture
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ST/SG/AC.10/11/Rev.638.3 ¥R#EZE K . The tested samples meet the requirements of test

2
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
%E 3o ﬂl-f‘\ :. .f
Remark ! 4 ‘}’\’Rﬁl‘i f/@?&“
) 2 V= \
7 : Y& &)
%542 Signature o ER %k HIHE 9112 /
HR 4% Title Issued d te_/\ :-k._ ;-F
ah 1 \-:i_._;:‘ | 3 y
il TFEJT Vice chief engineer P—:;'ﬂ%':%\[?jﬂﬂ THE /
17
B FRS:215020-
***'jb‘&%“- %%***
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